FCC RF Test Report Report No. : FG440414B
Band : LTE Band 7 Band Width : 5MHz / 16QAM
Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0
Spectrum nv:u
Ref Level 35.50 dém  Offset 17.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
dLimit heck :
30 Eﬁ‘mf PURIOUS_LINE_ABS_| F
20 dBm
10 dBm [[‘\
0 dem f
-10 dem
=20 AR j ] ﬂ
SPURIOLS_LINE_ABS_ }1 \ H
-30 dem
-40 dBm provienPere, / \ I ] ﬂ
: ol e, S VA RN P i
-50 dem * e ]
-60 dem
Start 2.49 GHz 4004 pts Stop 2.505 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
2.490 GHz 2,494 GHz 1.000 MHz 2.49196 GHz -43.10 dBm -18.10 dB
2.494 GHz 2,499 GHz 1.000 MHz 2.492831 GHz -37.47 dBm -24.47 db
2.499 GHz 2,500 GHz 50.000 kHz 2.50000 GHz -24.76 dBm -11.76 dB
2.500 GHz 2,505 GHz 100.000 kHz 2.50035 GHz 17.01 dBm -12.99 dB
{ Il o
Date: 9.JUN. 2014 13:49:17
Lower Band Edge Plot for 16QAM-RB Size 25, RB Offset 0
Spectrum nv:u
Ref Level 35.50 dém  Offset 17.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
dLimit heck :
30 Eﬁ‘mf PURIOUS_LINE_ABS_| F
20 dBm
10 dBm
0 dem e 2 oty
-10 dem f \
_ o \
SPURIDS LINE_A8S_ o L
-30 dem
-40 dBm i
-50 dém
-60 dem
Start 2.49 GHz 4004 pts Stop 2.505 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
2.490 GHz 2,494 GHz 1.000 MHz 2.49434 GHz -35.08 dBm -10.08 dB
2.494 GHz 2,499 GHz 1.000 MHz 2.49298 GHz -17.69 dBm -4.69 dB
2.499 GHz 2,500 GHz 50.000 kHz 2.50000 GHz -27.45 dBm -14.45 dB
2.500 GHz 2,505 GHz 100.000 kHz 2.50361 GHz .00 dBm -27.00 dB
{ Il o
Date: 9.JUN. 2014 13:45:48
SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number : 141 of 278

TEL : 86-755- 3320-2398
FCC ID : SRQ-Z970

Report Issued Date : Jul. 22, 2014

Report Version

. Rev. 01



FCC RF Test Report

Report No. : FG440414B

Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 24
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Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Lower Band Edge Plot for QPSK-RB Size 50, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 49
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Lower Band Edge Plot for 16QAM-RB Size 50, RB Offset 0

Spectrum

&

Ref Level 35.50 dem  Offset 17.50 de

SGL Count 100/100

Mode Auto Sweep

@1 Avglog

Limit ¢heck

30 A S _$PURIOUS_JINE_ABS_|

20 dBm

10 dBm

0 dem

-10 dem

T LY
SPURIOUS_LIME_&BS_

e L)

-30 dem

Lot L
=0 dBm
-50 dém
-60 dem
Start 2.49 GHz 4004 pts Stop 2.51 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
2.490 GHz 2,494 GHz 1.000 MHz 2.49448 GHz -26.33 dBm -1.33 dB
2.494 GHz 2,499 GHz 1.000 MHz 2.49284 GHz -19.83 dém -6.83 dB
2.499 GHz 2,500 GHz 100.000 kHz 2.499398 GHz -28.35 dBm -15.35 dB
2.500 GHz 2,510 GHz 100.000 kHz 2.50702 GHz -0.22 dBm -30.22 dB
{ Il o
Date: 9.JUN.2014 14:11:44

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755- 3320-2398
FCC ID : SRQ-Z970

Page Number : 145 of 278
Report Issued Date : Jul. 22, 2014
Report Version : Rev. 01



FCC RF Test Report Report No. : FG440414B

Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 49
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Band : LTE Band 7 Band Width : 15MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Lower Band Edge Plot for QPSK-RB Size 75, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 74
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 74
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Band : LTE Band 7 Band Width : 20MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 99
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 14
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Band :

LTE Band 17

Band Width :

10MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0

Spectrum

(=)

Ref Level 35.00 dém
SGL Count 100/100

Offset 17.00 de

Mode Auto Sweep

@1 Avglog

imit ¢heck

=0 dkme _$PURIOUS |

LINE_ABS_|

20 dBm

10 dBm

0 dBm

-10 dem

| SPURIOUS_LINE_&BS_

-20 dem

-30 dBm

-40 dBm

-50 dém

I

]

-60 dem

byperve! 3

Start 690.0 MHz

3003 pts

Stop 714.0 MHz

Spurious Emissions

Range Low \

Range Up |

RBW \ Frequency

Power Abs | ALimit

690.000 MHz
703.900 MHz
704.000 MHz

703,900 MHz
704.000 MHz
714,000 MHz

100.000 kHz
30.000 kHz
100.000 kHz

703.89306 MHz
703.99496 MHz
70458442 MHz

-27.58 dB
-23.22 dB
-10.21 dB

-40.58 dBm
-41.22 dBm
19.79 dBm

{ Il

l

Dat e:

11.JUN. 2014 20:28:19
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 49
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Band :

LTE Band 17 Band Width : 10MHz / 16QAM

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 49
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3.6 Conducted Spurious Emission Measurement

3.6.1 Description of Conducted Spurious Emission Measurement

3.6.2

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30MHz up to a

frequency including its 10™ harmonic.

Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.

For Band 7

The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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3.6.4 Test Setup
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3.6.5 Test Result (Plots) of Conducted Spurious Emission
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Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
Ref Level 5.50 dBm  Offset 17.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_|LINE_ABS_|
-10 dBm
| SPURIOUS_LIME_ABS_
-20 dBm
-30 dBm
TN RNL TN
WWWWM
-40 dBm
-30 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 857.06793 MHz -44.04 dBm -31.04 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.82364 GHz -43.65 dBm -30.65 db
1.920 GHz 2.000 GHz 1.000 MHz 1.92241 GHz -36.85 dBm -23.85 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97702 GHz -36.77 dBm -23.77 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.60440 GHz -36.25 dBm -23.25 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.29545 GHz -31.71 dBm -13.71 dB
{ Il o

Date: 10.JUN. 2014 19:38:57

16QAM (RB Size 1, RB Offset 0)

Spectrum nv:u

Ref Level 5.50 dBm  Offset 17.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
o T
o dBHmlt heck i
Line _$PURIOUS_JLINE_ABS_|
-10 dBm
| SPURIOUS_LIME_ABS_
-20 dBm
-30 dBm
AR A
WWWWM
-40 dB ——
-390 dém
-60 dBm
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 988.85614 MHz -44,19 dBm -31.19 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83119 GHz -43.69 dBm -30.69 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.93133 GHz -37.20 dBm -24.20 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -36.63 dBm -23.63 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59640 GHz -36.14 dBm -23.14 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.22247 GHz -31.81 dBm -18.81 dB
( Il e

Date: 10.JUN. 2014 19:36:57

SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number : 184 of 278
TEL : 86-755- 3320-2398 Report Issued Date : Jul. 22, 2014
FCC ID : SRQ-Z970 Report Version : Rev. 01



FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

3MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)

Ref Level 5.50 dem
SGL Count 100/100

Offset 17.50 dB

Mode Auto Sweep

@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_|LINE_ABS_|
-10 dBm
| SPURIOUS_LIME_ABS_
-20 dBm
-30 dBm
PN RPN
[ [P I, U VW, VP R VO NRY et
-40 dém ———
-30 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 868.69630 MHz -44.24 dBm -31.24 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.82364 GHz -43.41 dBm -30.41 dB
1.920 GHz 2.000 GHz 1.000 MHz 1.96046 GHz -37.07 dBm -24.07 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -36.65 dBm -23.65 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59241 GHz -36.25 dBm -23.25 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.288360 GHz -31.72 dBm -13.72 dB
{ Il o

Date: 10.JUN. 2014 1

Spectrum

9:40: 27

16QAM (RB Size 1, RB Offset 0)

Ref Level 5.50 dem
SGL Count 100/100

Offset 17.50 dB

Mode Auto Sweep

@1 Avglog

o dBHmlt heck

-10 dBm

Line _$PURIOUS_| INE_ABS_|

| SPURIOUS_LIME_ABS_
-20 dBm

-30 dBm
N N SN
.‘-—MWWMM
-40 dB ——
-30 dém
-60 dBm
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.54645 MHz -44,11 dBm -31.11 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83035 GHz -43.35 dBm -30.35 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.96046 GHz -36.60 dBm -23.60 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.99500 GHz -36.74 dBm -23.74 db
9.000 GHz 12.000 GHz 1.000 MHz 10.57642 GHz -36.16 dBm -23.16 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.22296 GHz -31.66 dBm -18.66 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 2 Channel : CH19185 (High)

Band Width :

3MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 825.08991 MHz -44.27 dBm -31.27 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83706 GHz -43.45 dBm -30.45 db
1.920 GHz 2.000 GHz 1.000 MHz 1.98059 GHz -37.02 dBm -24.02 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -36.77 dBm -23.77 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52841 GHz -36.30 dBm -23.30 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.29545 GHz -31.75 dBm -13.75 dB
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16QAM (RB Size 1, RB Offset 0)
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 892,92208 MHz -44.25 dBm -31.25dB
1.000 GHz 1.840 GHz 1,000 MHz 1.816592 GHz -43.47 dBm -30.47 db
1.920 GHz 2.000 GHz 1.000 MHz 1.98851 GHz -37.33 dBm -24.33 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -36.70 dBm -23.70 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.60040 GHz -36.27 dBm -23.27 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.29545 GHz -31.63 dBm -13.63 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 2 Channel : CH18625 (Low)
Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 801.83317 MHz -44.07 dBm -31.07 dBb
1.000 GHz 1.840 GHz 1,000 MHz 1.82887 GHz -43.56 dBm -30.58 dB
1.920 GHz 2.000 GHz 1.000 MHz 1.92241 GHz -36.51 dBm -23.51 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -36.68 dBm -23.68 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.58442 GHz -36.29 dBm -23.29 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.288360 GHz -31.69 dBm -13.69 dB
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16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 909.39560 MHz -44.06 dBm -31.06 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.80937 GHz -43.71 dBm -30.71 dB
1.920 GHz 2.000 GHz 1.000 MHz 1.93249 GHz -36.53 dBm -23.53 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -36.67 dBm -23.67 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52841 GHz -36.16 dBm -23.16 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.27597 GHz -31.80 dBm -13.80 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 2 Channel : CH18900 (Middle)

Band Width :

5MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 903.58142 MHz -44,12 dBm -31.12 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.82531 GHz -43.43 dBm -30.43 db
1.920 GHz 2.000 GHz 1.000 MHz 1.96154 GHz -35.92 dBm -22.92 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -36.62 dBm -23.62 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59241 GHz -36.19 dBm -23.19 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.28247 GHz -31.69 dBm -13.69 dB
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16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 8091,95305 MHz -44,17 dBm -31.17 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78336 GHz -43.19 dBm -30.19 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.95938 GHz -36.54 dBm -23.54 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -36.68 dBm -23.68 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52841 GHz -36.27 dBm -23.27 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.22247 GHz -31.73 dBm -18.73 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 2 Channel : CH19175 (High)

Band Width :

5MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
Ref Level 5.50 dBm  Offset 17.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_|LINE_ABS_|
-10 dBm
| SPURIOUS_LIME_ABS_
-20 dBm
-30 dBm
\M’\J‘M
T R S AU W B il
-40 dBm
-90 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 994.67033 MHz -44.36 dBm -31.36 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.81880 GHz -43.67 dBm -30.67 db
1.920 GHz 2.000 GHz 1.000 MHz 1.98743 GHz -36.78 dBm -23.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -36.63 dBm -23.63 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59640 GHz -36.17 dBm -23.17 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.288360 GHz -31.64 dBm -13.64 dB
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16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 991.76324 MHz -43.95 dBm -30.95 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.81189 GHz -43.75 dBm -30.75 dB
1.920 GHz 2.000 GHz 1.000 MHz 1.98851 GHz -36.94 dBm -23.94 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -36.72 dém -23.72 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52841 GHz -36.26 dBm -23.26 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.288360 GHz -31.74 dBm -13.74 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 2

Channel :

CH18650 (Low)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum

Ref Level 5.50 derm  Offset 17.50 dB
SGL Count 100/100

Mode Auto Sweep

@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_|LINE_ABS_|
-10 dBm
| SPURIOUS_LIME_ABS_
-20 dBm
-30 dBm
MW
WWMWW
-40 dBm
-390 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 951.06394 MHz -44.26 dBm -31.26 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.797682 GHz -43.79 dBm -30.73 db
1.920 GHz 2.000 GHz 1.000 MHz 1.93249 GHz -36.26 dBm -23.26 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -36.71 dBm -23.71 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.58442 GHz -36.23 dBm -23.23 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.28247 GHz -31.71 dBm -13.71 dB
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16QAM (RB Size 1, RB Offset 0)

Spectrum
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Stop 19.5 GHz

Spurious Emissions

Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 859,97502 MHz -44,15 dBm -31.15dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81776 GHz -43.42 dBm -30.42 dBb
1.920 GHz 3.000 GHz 1.000 MHz 1.93349 GHz -36.38 dBm -23.38 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98901 GHz -36.62 dBm -23.62 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59640 GHz -36.22 dBm -23.22 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.22247 GHz -31.76 dBm -18.76 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum

Ref Level 5.50 derm  Offset 17.50 dB
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 810.55445 MHz -44,35 dBm -31.35 dB
1.000 GHz 1.840 GHz 1,000 MHz 1,83455 GHz -43.44 dBm -30.44 db
1.920 GHz 2.000 GHz 1.000 MHz 1.95830 GHz -36.73 dBm -23.73 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -36.67 dBm -23.67 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.60040 GHz -36.24 dBm -23.24 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.26948 GHz -31.82 dBm -13.82 dB
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16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 999,51548 MHz -44.20 dBm -31.20 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80350 GHz -43.70 dBm -30.70 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.96370 GHz -36.48 dBm -23.48 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.98901 GHz -36.64 dBm -23.64 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59640 GHz -36.21 dBm -23.21 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.29545 GHz -31.77 dBm -18.77 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 2

Channel :

CH19150 (High)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum

Ref Level 5.50 derm  Offset 17.50 dB
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 909.39560 MHz -44.04 dBm -31.04 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.81608 GHz -43.71 dBm -30.71 dB
1.920 GHz 2.000 GHz 1.000 MHz 1.98212 GHz -35.96 dBm -22.96 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -36.65 dBm -23.65 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52841 GHz -36.18 dBm -23.18 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.288360 GHz -31.69 dBm -13.69 dB
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16QAM (RB Size 1, RB Offset 0)

Spectrum
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 831.87313 MHz -44,16 dBm -31.16 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81776 GHz -43.48 dBm -30.48 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.98851 GHz -35.86 dBm -22.86 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.97702 GHz -36.74 dBm -23.74 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59241 GHz -36.25 dBm -23.25 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.22296 GHz -31.76 dBm -18.76 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 2 Channel : CH18675 (Low)

Band Width :

15MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 775.66933 MHz -44,14 dBm -31.14 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83790 GHz -42.66 dBm -29.66 db
1.920 GHz 2.000 GHz 1.000 MHz 1.92241 GHz -36.56 dBm -23.56 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -36.79 dBm -23.79 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.58442 GHz -36.31 dBm -23.31 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.28247 GHz -31.73 dBm -13.73 dB
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16QAM (RB Size 1, RB Offset 0)
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 827.99700 MHz -44.21 dBm -31.21 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.837590 GHz -43.15 dBm -30.15 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.93564 GHz -36.03 dBm -23.03 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -36.72 dBm -23.72 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59241 GHz -36.18 dBm -23.18 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.29545 GHz -31.84 dBm -18.84 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

15MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum

Ref Level 5.50 derm  Offset 17.50 dB
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 999.51548 MHz -44.27 dBm -31.27 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.81524 GHz -43.52 dBm -30.52 db
1.920 GHz 2.000 GHz 1.000 MHz 1.96154 GHz -35.84 dBm -22.84 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -36.58 dBm -23.58 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52841 GHz -36.19 dBm -23.19 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.28247 GHz -31.77 dBm -13.77 dB
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16QAM (RB Size 1, RB Offset 0)

Spectrum nv:u
Ref Level 5.50 dBm  Offset 17.50 dB Mode Auto Sweep
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 971.41359 MHz -44,35 dBm -31.35dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78755 GHz -43.40 dBm -30.40 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.95830 GHz -36.32 dBm -23.32 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -36.64 dBm -23.64 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52442 GHz -36.26 dBm -23.26 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.29545 GHz -31.78 dBm -18.78 dB
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FCC RF Test Report

Report No

. FG440414B

Band :

LTE Band 2 Channel : CH19125 (High)

Band Width :

15MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 723.34166 MHz -44.23 dBm -31.23 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83371 GHz -43.44 dBm -30.44 db
1.920 GHz 2.000 GHz 1.000 MHz 1.98527 GHz -36.20 dBm -23.20 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -36.66 dBm -23.66 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59241 GHz -36.13 dBm -23.13 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.28247 GHz -31.75 dBm -13.75 dB
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16QAM (RB Size 1, RB Offset 0)

Spectrum nv:u
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 985.94905 MHz -44,44 dBm -31.44 dBb
1.000 GHz 1.840 GHz 1.000 MHz 1.79510 GHz -43.46 dBm -30.46 dBb
1.920 GHz 3.000 GHz 1.000 MHz 1.98743 GHz -36.32 dBm -23.32 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.99500 GHz -36.71 dBm -23.71 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.52042 GHz -36.26 dBm -23.26 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.27597 GHz -31.86 dBm -18.86 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 2 Channel : CH18700 (Low)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
Ref Level 5.50 dBm  Offset 17.50 dB Mode Auto Sweep
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 655,50949 MHz -44.30 dBm -31.30 dB
1.000 GHz 1.840 GHz 1,000 MHz 1,83455 GHz -43.26 dBm -30.26 db
1.920 GHz 2.000 GHz 1.000 MHz 1.93249 GHz -36.21 dBm -23.21 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -36.66 dBm -23.66 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.58442 GHz -36.22 dBm -23.22 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.28247 GHz -31.69 dBm -13.69 dB
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16QAM (RB Size 1, RB Offset 0)

Spectrum nv:u
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 887.10789 MHz -44.02 dBm -31.02 dBb
1.000 GHz 1.840 GHz 1.000 MHz 1.83706 GHz -43.49 dBm -30.49 dBb
1.920 GHz 3.000 GHz 1.000 MHz 1.94212 GHz -36.46 dBm -23.46 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -36.69 dBm -23.69 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52841 GHz -36.20 dBm -23.20 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.22296 GHz -31.81 dBm -18.81 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 2 Channel : CH18900 (Middle)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 882.26274 MHz -44.05 dBm -31.05 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.82028 GHz -43.67 dBm -30.67 db
1.920 GHz 2.000 GHz 1.000 MHz 1.95291 GHz -36.41 dBm -23.41 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -36.74 dBm -23.74 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59241 GHz -36.15 dBm -23.15 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.27597 GHz -31.74 dBm -13.74 dB
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16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 8A80.32468 MHz -44,22 dBm -31.22 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80853 GHz -43.60 dBm -30.60 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.95506 GHz -36.04 dBm -23.04 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.99500 GHz -36.67 dBm -23.67 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59640 GHz -36.21 dBm -23.21 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.22296 GHz -31.75 dBm -18.75 dB
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FCC RF Test Report

Report No

. FG440414B

Band :

LTE Band 2 Channel : CH19100 (High)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Start 30.0 MHz 6006 pts Stop 19.5 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 890.98402 MHz -44.23 dBm -31.23 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83287 GHz -43.56 dBm -30.56 dB
1.920 GHz 2.000 GHz 1.000 MHz 1.98635 GHz -36.329 dBm -23.39 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -36.72 dém -23.72 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59640 GHz -36.23 dBm -23.23 dB
13.000 GHz 19,500 GHz 1,000 MHz 18.288360 GHz -31.7& dBm -13.78 dB
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16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 816.36863 MHz -43.88 dBm -30.88 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82280 GHz -43.18 dBm -30.18 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.980596 GHz -36.43 dBm -23.43 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.99500 GHz -36.75 dBm -23.75 db
9.000 GHz 12.000 GHz 1.000 MHz 10.60040 GHz -36.32 dBm -23.32 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.27597 GHz -31.72 dBm -18.72 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 4

Channel :

CH19957 (Low)

Band Width :

1.4MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)
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Start 30.0 MHz 6006 pts Stop 18.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 869.66533 MHz -44.83 dBm -31.83 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69685 GHz -44.04 dBm -31.04 dB
1.765 GHz 2.000 GHz 1.000 MHz 2.11107 GHz -38.64 dBm -25.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -37.23 dém -24.23 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52841 GHz -36.78 dBm -23.78 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.563394 GHz -33.05 dBm -20.05 dB
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Spectrum

16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 916.17882 MHz -44.68 dBm -31.68 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.16608 GHz -44.44 dBm -31.44 dBb
1.765 GHz 3.000 GHz 1.000 MHz 2.11107 GHz -38.73 dBm -25.73 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -37.24 dBm -24.24 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52042 GHz -36.78 dBm -23.78 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.592390 GHz -33.12 dBem -20.12 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 4

Channel :

CH20175 (Middle)

Band Width :

1.4MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)

Ref Level 5.50 dem
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Start 30.0 MHz 6006 pts Stop 18.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 890.01499 MHz -44.69 dBm -31.69 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,53322 GHz -44.49 dBm -31.43 db
1.765 GHz 2.000 GHz 1.000 MHz 2.12205 GHz -38.21 dBm -25.21 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -37.25 dBm -24.25 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59640 GHz -36.73 dBm -23.73 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.558394 GHz -33.09 dBm -20.09 dB
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Spectrum

16QAM (RB Size 1, RB Offset 0)

Ref Level 5.50 dem
SGL Count 100/100

Offset 17.50 dB

Mode Auto Sweep

@1 Avglog
o T
o dBHmlt heck i
Line _$PURIOUS_JLINE_ABS_|
-10 dBm
| SPURIOUS_LIME_ABS_
-20 dBm
-30 dBm
W‘\_’V‘\‘W
_ ] A e Vit
40 dBm j—
-30 dém
-60 dBm
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 6006 pts Stop 18.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 966.56843 MHz -44.80 dBm -31.80 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68986 GHz -44,49 dBm -31.49 dBb
1.765 GHz 3.000 GHz 1.000 MHz 2.13205 GHz -37.78 dBm -24.78 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98901 GHz -37.26 dBm -24.26 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52841 GHz -36.67 dBm -23.67 db
13.000 GHz 12.000 GHz 1.000 MHz 16.55395 GHz -33.10 dem -20.10 dB
( Il e

Date: 10.JUN. 2014 10:11:25

SPORTON INTERNATIONAL (SHENZHEN) INC.

TEL : 86-755- 3320-2398

FCC ID : SRQ-Z970

Page Number

: 200 of 278

Report Issued Date : Jul. 22, 2014

Report Version

. Rev. 01



FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20393 (High)
Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 960.75425 MHz -44.82 dBm -31.82 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,32782 GHz -44.43 dBm -31.43 db
1.765 GHz 2.000 GHz 1.000 MHz 2.15549 GHz -39.67 dBm -26.67 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -37.26 dBm -24.26 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59640 GHz -36.76 dBm -23.76 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.558394 GHz -33.10 dBm -20.10 dB
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16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 827.99700 MHz -44,53 dBm -31.53 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67238 GHz -44,18 dBm -31.18 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.15549 GHz -40.14 dBm -27.14 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.99500 GHz -37.24 dBm -24.24 db
9.000 GHz 12.000 GHz 1.000 MHz 10.60040 GHz -36.75 dBm -23.75 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.57393 GHz -33.07 dém -20.07 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH19965 (Low)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 893.89111 MHz -44.46 dBm -31.46 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.44720 GHz -44.52 dBm -31.52 db
1.765 GHz 2.000 GHz 1.000 MHz 2.11231 GHz -36.78 dBm -23.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -37.24 dBm -24.24 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59241 GHz -36.73 dBm -23.73 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.593391 GHz -33.12 dBm -20.12 dB
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 904.55045 MHz -44.62 dBm -31.62 dBb
1.000 GHz 1.700 GHz 1.000 MHz 1.17028 GHz -44.,45 dBm -31.45 dBb
1.765 GHz 3.000 GHz 1.000 MHz 2.11231 GHz -37.08 dBm -24.08 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.99500 GHz -37.33 dBm -24.33 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52841 GHz -36.85 dBm -23.85 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.523092 GHz -33.10 dem -20.10 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 852.22278 MHz -44.,47 dBm -31.47 dBb
1.000 GHz 1,700 GHz 1,000 MHz 1.68586 GHz -44.18 dBm -31.18 dB
1.765 GHz 2.000 GHz 1.000 MHz 2.12205 GHz -36.98 dBm -23.98 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -37.26 dBm -24.26 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52841 GHz -36.75 dBm -23.75 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.593391 GHz -33.15 dBm -20.15 dB
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 986.91808 MHz -44,53 dBm -31.53 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.18636 GHz -44.50 dBm -31.50 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.13328 GHz -37.27 dBm -24.27 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.99500 GHz -37.29 dBm -24.29 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59640 GHz -36.78 dBm -23.78 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.55395 GHz -33.10 dem -20.10 dB
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FCC RF Test Report

Report No. : FG440414B
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LTE Band 4

Channel :

CH20385 (High)

Band Width :

3MHz

Spectrum
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30.000 MHz 1.000 GHz 1.000 MHz 874.51049 MHz -44.33 dBm -31.33 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.62692 GHz -44.32 dBm -31.32 db
1.765 GHz 2.000 GHz 1.000 MHz 2.15425 GHz -37.33 dBm -24.33 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97702 GHz -37.29 dém -24.29 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59640 GHz -36.81 dBm -23.81 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.543236 GHz -33.10 dBm -20.10 dB
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30.000 MHz 1.000 GHz 1.000 MHz 857.06793 MHz -44.90 dBm -31.90 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,36538 GHz -44.41 dBm -31.41 dB
1.765 GHz 2.000 GHz 1.000 MHz 2.15425 GHz -37.25 dBm -24.25 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -37.34 dBm -24.34 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52042 GHz -36.90 dBm -23.90 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.563394 GHz -33.00 dBm -20.00 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH19975 (Low)
Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 937.49750 MHz -44.81 dBm -31.81 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.68427 GHz -44.16 dBm -31.16 dB
1.765 GHz 2.000 GHz 1.000 MHz 2.11231 GHz -37.17 dBm -24.17 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -37.22 dém -24.22 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.58442 GHz -36.81 dBm -23.81 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.55235 GHz -33.08 dBm -20.08 dB
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16QAM (RB Size 1, RB Offset 0)
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30.000 MHz 1.000 GHz 1.000 MHz 931.68332 MHz -44.65 dBm -31.65 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.18846 GHz -44.45 dBm -31.45 db
1.765 GHz 2.000 GHz 1.000 MHz 2.11231 GHz -37.22 dBm -24.22 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -37.30 dBm -24.30 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59241 GHz -36.83 dBm -23.83 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.55235 GHz -33.02 dBm -20.02 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)
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30.000 MHz 1.000 GHz 1.000 MHz 924.90010 MHz -44.82 dBm -31.82 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,19825 GHz -44.45 dBm -31.45 db
1.765 GHz 2.000 GHz 1.000 MHz 2.13328 GHz -37.03 dBm -24.03 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -37.25 dBm -24.25 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.58442 GHz -36.77 dBm -23.77 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.593391 GHz -33.11 dBm -20.11 dB
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30.000 MHz 1.000 GHz 1.000 MHz 950.09491 MHz -44,46 dBm -31.46 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.14720 GHz -44,49 dBm -31.49 dBb
1.765 GHz 3.000 GHz 1.000 MHz 2.13205 GHz -36.63 dBm -23.63 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -37.18 dBm -24.18 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59241 GHz -36.79 dBm -23.79 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.523092 GHz -32.98 dBém -19.98 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20375 (High)
Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 716.55844 MHz -44.,79 dBm -31.79 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,.03182 GHz -44.49 dBm -31.43 db
1.765 GHz 2.000 GHz 1.000 MHz 2.15425 GHz -37.04 dBm -24.04 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -37.25 dBm -24.25 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52042 GHz -36.70 dBm -23.70 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.54835 GHz -33.05 dBm -20.05 dB
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30.000 MHz 1.000 GHz 1.000 MHz 984.01099 MHz -44.69 dBm -31.69 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.47587 GHz -44.51 dBm -31.51 dB
1.765 GHz 2.000 GHz 1.000 MHz 2.15179 GHz -37.29 dBm -24.29 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -37.20 dBm -24.20 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59640 GHz -36.73 dBm -23.73 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.55235 GHz -33.13 dBm -20.13 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20000 (Low)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 924.90010 MHz -44.74 dBm -31.74 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.06329 GHz -44.50 dBm -31.50 dB
1.765 GHz 2.000 GHz 1.000 MHz 2.11231 GHz -36.93 dBm -23.93 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -37.21 dém -24.21 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59241 GHz -36.84 dBm -23.84 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.568393 GHz -33.17 dBm -20.17 dB
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30.000 MHz 1.000 GHz 1.000 MHz 876.44855 MHz -44.74 dBm -31.74 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66538 GHz -44.41 dBm -31.41 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.11724 GHz -36.95 dBm -23.95 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -37.31 dBm -24.31 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52442 GHz -36.81 dBm -23.81 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.55894 GHz -33.04 dBm -20.04 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)
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30.000 MHz 1.000 GHz 1.000 MHz 890.01499 MHz -44.82 dBm -31.82 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69895 GHz -44.36 dBm -31.36 db
1.765 GHz 2.000 GHz 1.000 MHz 2.12081 GHz -36.82 dBm -23.82 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -37.23 dém -24.23 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52841 GHz -36.81 dBm -23.81 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.55235 GHz -33.02 dBm -20.02 dB
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30.000 MHz 1.000 GHz 1.000 MHz 969.47552 MHz -44.84 dBm -31.84 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.48357 GHz -44.46 dBm -31.46 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.13205 GHz -36.86 dBm -23.86 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98901 GHz -37.30 dBm -24.30 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.59241 GHz -36.71 dBm -23.71 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.57393 GHz -33.13 dBém -20.13 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20350 (High)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)
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30.000 MHz 1.000 GHz 1.000 MHz 876.44855 MHz -44.77 dBm -31.77 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.67238 GHz -44.48 dBm -31.48 db
1.765 GHz 2.000 GHz 1.000 MHz 2.15179 GHz -36.86 dBm -23.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -37.19 dBm -24.19 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59241 GHz -36.87 dBm -23.87 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.59230 GHz -33.00 dBm -20.00 dB
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30.000 MHz 1.000 GHz 1.000 MHz 931.68332 MHz -44,58 dBm -31.58 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65140 GHz -44.,45 dBm -31.45 dBb
1.765 GHz 3.000 GHz 1.000 MHz 2.15425 GHz -36.47 dBm -23.47 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -37.26 dBm -24.26 db
9.000 GHz 12.000 GHz 1.000 MHz 10.60040 GHz -36.82 dBm -23.82 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.528091 GHz -33.12 dBem -20.12 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20025 (Low)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)
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30.000 MHz 1.000 GHz 1.000 MHz 863.85115 MHz -44.74 dBm -31.74 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69825 GHz -42.76 dBm -29.76 db
1.765 GHz 2.000 GHz 1.000 MHz 2.12218 GHz -36.67 dBm -23.67 db
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -37.21 dém -24.21 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59241 GHz -36.81 dBm -23.81 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.578392 GHz -33.08 dBm -20.08 dB
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30.000 MHz 1.000 GHz 1.000 MHz 815.39960 MHz -44.67 dBm -31.67 dBb
1.000 GHz 1.700 GHz 1.000 MHz 1.698585 GHz -44,15 dBm -31.15 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.12341 GHz -36.57 dBm -23.57 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -37.26 dBm -24.26 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59241 GHz -36.88 dBm -23.88 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.56893 GHz -33.07 dém -20.07 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)
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30.000 MHz 1.000 GHz 1.000 MHz 859.97502 MHz -44.,72 dBm -31.72 dB
1.000 GHz 1,700 GHz 1,000 MHz 1,33252 GHz -44.62 dBm -31.62 db
1.765 GHz 2.000 GHz 1.000 MHz 2.13328 GHz -36.77 dBm -23.77 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97702 GHz -37.35 dBm -24.35 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.56843 GHz -36.81 dBm -23.81 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.55235 GHz -33.02 dBm -20.02 dB
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30.000 MHz 1.000 GHz 1.000 MHz 946.21878 MHz -44.48 dBm -31.48 db
1.000 GHz 1.700 GHz 1.000 MHz 1.69266 GHz -44.19 dBm -31.19 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.13328 GHz -37.00 dBm -24,00 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98901 GHz -37.17 dém -24.17 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.58841 GHz -36.76 dém -23.76 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.54205 GHz -33.08 dém -20.08 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20325 (High)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)
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30.000 MHz 1.000 GHz 1.000 MHz 822,18282 MHz -44.84 dBm -31.84 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.01853 GHz -44.39 dBm -31.39 db
1.765 GHz 2.000 GHz 1.000 MHz 2.15179 GHz -36.82 dBm -23.82 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92001 GHz -37.32 dém -24.32 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52042 GHz -36.77 dBm -23.77 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.55235 GHz -33.08 dBm -20.08 dB
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 931.68332 MHz -44,75 dBm -31.75dB
1.000 GHz 1.700 GHz 1.000 MHz 1.13252 GHz -44.34 dBm -31.34 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.14932 GHz -36.79 dBm -23.79 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -37.17 dBm -24,17 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52442 GHz -36.77 dBm -23.77 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.528091 GHz -33.13 dBém -20.13 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20050 (Low)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 857.06793 MHz -44.65 dBm -31.65 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69336 GHz -44.26 dBm -31.26 db
1.765 GHz 2.000 GHz 1.000 MHz 2.11724 GHz -36.68 dBm -23.68 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -37.27 dém -24.27 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.58442 GHz -36.76 dBm -23.76 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.59230 GHz -33.13 dBm -20.13 dB
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 8095.82917 MHz -44.71 dBm -31.71 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.43951 GHz -44.,42 dBm -31.42 dBb
1.765 GHz 3.000 GHz 1.000 MHz 2.11601 GHz -36.53 dBm -23.53 dB
3.000 GHz 9.000 GHz 1,000 MHz 6.99500 GHz -37.25 dBm -24.25 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52042 GHz -36.81 dBm -23.81 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.54895 GHz -33.12 dBem -20.12 dB
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FCC RF Test Report

Report No

. FG440414B

Band :

LTE Band 4

Channel :

CH20175 (Middle)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 0)
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Start 30.0 MHz 6006 pts Stop 18.0 GHz
Spurious Emissions
Range Low Range Up RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 847.37762 MHz -44.68 dBm -31.68 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.16748 GHz -44.51 dBm -31.51 dB
1.765 GHz 2.000 GHz 1.000 MHz 2.13328 GHz -36.57 dBm -23.57 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99500 GHz -37.11 dBém -24.11 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.52042 GHz -36.83 dBm -23.83 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.55235 GHz -33.02 dBm -20.02 dB
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16QAM (RB Size 1, RB Offset 0)

Spectrum
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Spurious Emissions
Range Low Range Up RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 861.91309 MHz -44,75 dBm -31.75dB
1.000 GHz 1.700 GHz 1.000 MHz 1.47378 GHz -44.,39 dBm -31.39 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.13328 GHz -36.45 dBm -23.45 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.98302 GHz -37.16 dBm -24.16 db
9.000 GHz 12.000 GHz 1.000 MHz 10.59640 GHz -36.82 dBm -23.82 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.528091 GHz -33.10 dem -20.10 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Channel : CH20300 (High)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 892,92208 MHz -44.65 dBm -31.65 dB
1.000 GHz 1,700 GHz 1,000 MHz 1.69895 GHz -44.53 dBm -31.53 db
1.765 GHz 2.000 GHz 1.000 MHz 2.14562 GHz -36.35 dBm -23.35 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92202 GHz -37.27 dém -24.27 dB
9.000 GHz 12.000 GHz 1,000 MHz 10.59640 GHz -36.78 dBm -23.78 dB
13.000 GHz 12.000 GHz 1,000 MHz 16.583392 GHz -33.04 dBm -20.04 dB
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 994.67033 MHz -44.74 dBm -31.74 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.50315 GHz -44.50 dBm -31.50 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.14068 GHz -36.69 dBm -23.69 dBb
3.000 GHz 9.000 GHz 1,000 MHz 6.98901 GHz -37.23 dBm -24.23 db
9.000 GHz 12.000 GHz 1.000 MHz 10.52841 GHz -36.64 dBm -23.64 dB
13.000 GHz 12.000 GHz 1.000 MHz 16.54895 GHz -32.98 dBém -19.98 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 7

Channel :

CH20775 (Low)

Band Width :

5MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 984.01099 MHz -44.63 dBm -19.63 dB
1.000 GHz 2,480 GHz 1,000 MHz 2.45651 GHz -43.09 dBm -18.09 db
2.580 GHz £.000 GHz 1.000 MHz 2.62231 GHz -36.18 dBm -11.18 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.98551 GHz -37.16 dBm -12.16 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.10 dBm -3.10 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.073293 GHz -31.96 dBm -6.96 dB
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16QAM (RB Size 1, RB Offset 0)
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Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 872,57243 MHz -44.71 dBm -19.71 dB
1.000 GHz 2,480 GHz 1,000 MHz 2,307686 GHz -43.21 dem -18.21 dB
2.580 GHz £.000 GHz 1.000 MHz 2.62231 GHz -36.41 dBm -11.41 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.99051 GHz -37.34 dBm -12.34 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.57343 GHz -33.17 dBm -3.17 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.073293 GHz -32.00 dBm -7.00 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 7 Channel : CH21100 (Middle)
Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 897.76723 MHz -44,59 dBm -19.59 dBb
1.000 GHz 2,480 GHz 1,000 MHz 2.44907 GHz -42.96 dBm -17.96 db
2.580 GHz £.000 GHz 1.000 MHz 2.65615 GHz -36.71 dBm -11.71 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.99051 GHz -37.31 dém -12.31 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.00 dBm -3.09 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.99 dBm -6.99 dB
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 921.,99301 MHz -44.65 dBm -19.65 dBb
1.000 GHz 2,480 GHz 1,000 MHz 2.46842 GHz -43.23 dBm -18.23 db
2.580 GHz £.000 GHz 1.000 MHz 2.65615 GHz -36.58 dBm -11.58 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.99051 GHz -37.29 dém -12.29 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.58941 GHz -33.15 dBm -3.15 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.073293 GHz -32.07 dBm -7.07 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 7

Channel :

CH21425 (High)

Band Width :

5MHz

Spectrum
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 978.19680 MHz -44.68 dBm -19.68 dB
1.000 GHz 2,480 GHz 1,000 MHz 2.45949 GHz -43.24 dBm -18.34 db
2.580 GHz £.000 GHz 1.000 MHz 2.68758 GHz -36.06 dBm -11.06 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.99051 GHz -37.22 dém -12.22 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.56543 GHz -33.12 dBm -8.12 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.073293 GHz -31.98 dBm -6.98 dB
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Range Low | Rangeup | RBW Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 994.67033 MHz -44.74 dBm -19.74 dB
1.000 GHz 2,490 GHz 1.000 MHz 2,47437 GHz -42.9% dém -17.99 db
2,580 GHz £.000 GHz 1.000 MHz 2.68758 GHz -36.61 dBm -11.61 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.99051 GHz -37.23 dBm -12.23 dB
10.000 GHz 12.000 GHz 1.000 MHz 16.55744 GHz -33.03 dBm -8.03 dB
12.000 GHz 26.000 GHz 1.000 MHz 20.07392 GHz -32.04 dBm -7.04 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 7 Channel : CH20800 (Low)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 788.26673 MHz -44.86 dBm -19.86 dB
1.000 GHz 2,480 GHz 1,000 MHz 1,96381 GHz -43.22 dem -18.22 db
2.580 GHz £.000 GHz 1.000 MHz 2.62714 GHz -36.329 dBm -11.39 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.92052 GHz -37.25 dBm -12.25 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.58142 GHz -33.16 dBm -8.16 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.94 dBm -6.94 dB
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 969.47552 MHz -44.78 dBm -19.78 dB
1.000 GHz 2,480 GHz 1,000 MHz 2.47139 GHz -43.25 dBm -18.25 db
2.580 GHz £.000 GHz 1.000 MHz 2.62714 GHz -35.83 dBm -10.83 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.99051 GHz -37.25 dBm -12.25 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.08 dBm -3.08 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -32.05 dBm -7.05 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 7

Channel :

CH21100 (Middle)

Band Width :

10MHz

Spectrum
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 992,73227 MHz -44.,79 dBm -19.79 dB
1.000 GHz 2,480 GHz 1,000 MHz 2,12010 GHz -43.21 dem -18.21 dB
2.580 GHz £.000 GHz 1.000 MHz 2.65374 GHz -36.44 dBm -11.44 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.98551 GHz -37.34 dBm -12.34 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.02 dBm -3.02 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.97 dBm -6.97 dB
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Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 997.57742 MHz -44.65 dBm -19.65 dBb
1.000 GHz 2,480 GHz 1,000 MHz 2,34040 GHz -43.21 dBm -18.31 dB
2.580 GHz £.000 GHz 1.000 MHz 2.65615 GHz -36.36 dBm -11.36 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.97552 GHz -37.24 dBm -12.24 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.04 dBm -3.04 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.94 dBm -6.94 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 7

Channel :

CH21400 (High)

Band Width :

10MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)
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Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 784.39061 MHz -44.48 dBm -19.48 dBb
1.000 GHz 2,480 GHz 1,000 MHz 2.46842 GHz -43.24 dBm -18.34 db
2.580 GHz £.000 GHz 1.000 MHz 2.68275 GHz -36.27 dBm -11.27 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.98551 GHz -37.38 dBm -12.38 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.56543 GHz -33.08 dBm -3.08 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.073293 GHz -32.03 dBm -7.03 dB
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Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 834.78022 MHz -44.80 dBm -19.80 dB
1.000 GHz 2,480 GHz 1,000 MHz 2.47735 GHz -43.25 dBm -18.25 db
2.580 GHz £.000 GHz 1.000 MHz 2.68758 GHz -36.49 dBm -11.49 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.97552 GHz -37.28 dBm -12.28 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.11 dBm -3.11 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.97 dBm -6.97 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 7 Channel : CH20825 (Low)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u
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Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 84640859 MHz -44.81 dBm -19.81 dB
1.000 GHz 2,480 GHz 1,000 MHz 2. 48777 GHz -43.29 dBm -18.29 db
2.580 GHz £.000 GHz 1.000 MHz 2.62714 GHz -36.07 dBm -11.07 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.92052 GHz -37.22 dém -12.22 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.16 dBm -8.16 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -32.07 dBm -7.07 dB
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16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 921.02398 MHz -44,59 dBm -19.59 dBb
1.000 GHz 2,480 GHz 1,000 MHz 2. 48777 GHz -43.36 dBm -18.36 db
2.580 GHz £.000 GHz 1.000 MHz 2.62056 GHz -36.41 dBm -11.41 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.99051 GHz -37.25 dBm -12.25 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.55744 GHz -33.08 dBm -3.08 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.96 dBm -6.96 dB
{ Il v

Date: 9.JUN. 2014 15:29:32

SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number : 223 of 278
TEL : 86-755- 3320-2398 Report Issued Date : Jul. 22, 2014
FCC ID : SRQ-Z970 Report Version : Rev. 01



FCC RF Test Report Report No. : FG440414B

Band : LTE Band 7 Channel : CH21100 (Middle)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u

Ref Level 5.50 dBm  Offset 17.50 dB Mode Auto Sweep
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Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 999.51548 MHz -44.78 dBm -19.78 dB
1.000 GHz 2,480 GHz 1,000 MHz 2,30915 GHz -43.48 dBm -18.48 db
2.580 GHz £.000 GHz 1.000 MHz 2.65374 GHz -36.13 dBm -11.13 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.98551 GHz -37.29 dém -12.29 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.15 dBm -3.15 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -32.05 dBm -7.05 dB
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16QAM (RB Size 1, RB Offset 0)

Spectrum nv:u

Ref Level 5.50 dBm  Offset 17.50 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
o dBHmlt heck
Line _$PURIOUS_|LINE_ABS_|

-10 dBm

-20 dBm

| SPURIOUS_LINE_ABS_

, O At
-40 dem e Ly
-a0 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 975.28971 MHz -44.89 dBm -19.89 dB
1.000 GHz 2,480 GHz 1,000 MHz 2.466593 GHz -43.19 dBm -18.13 db
2.580 GHz £.000 GHz 1.000 MHz 2.65857 GHz -36.24 dBm -11.24 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.98551 GHz -37.30 dBm -12.30 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.00 dBm -3.09 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.93 dBm -6.93 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 7 Channel : CH21375 (High)
Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum nv:u

Ref Level 5.50 dBm  Offset 17.50 dB Mode Auto Sweep
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Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 837.68731 MHz -44.,47 dBm -19.47 dBb
1.000 GHz 2,480 GHz 1,000 MHz 2.48181 GHz -43.30 dBm -18.30 db
2.580 GHz £.000 GHz 1.000 MHz 2.68516 GHz -35.89 dBm -10.89 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.98551 GHz -37.19 dBm -12.19 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.55744 GHz -33.07 dBm -3.07 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.97 dBm -6.97 dB
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16QAM (RB Size 1, RB Offset 0)

Spectrum nv:u
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Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 980.13487 MHz -44.64 dBm -19.64 dBb
1.000 GHz 2,480 GHz 1,000 MHz 2.45949 GHz -43.01 dBm -18.01 dB
2.580 GHz £.000 GHz 1.000 MHz 2.62033 GHz -36.323 dBm -11.33 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.92052 GHz -37.29 dém -12.29 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.55744 GHz -33.04 dBm -3.04 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.97 dBm -6.97 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 7

Channel :

CH20850 (Low)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 826.05894 MHz -44.68 dBm -19.68 dB
1.000 GHz 2,480 GHz 1,000 MHz 1,96828 GHz -43.10 dBm -18.10 dB
2.580 GHz £.000 GHz 1.000 MHz 2.62056 GHz -36.26 dBm -11.26 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.97552 GHz -37.17 dBm -12.17 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.55744 GHz -33.14 dBm -3.14 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -32.11 dBm -7.11 dB
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16QAM (RB Size 1, RB Offset 0)

Spectrum
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 838.65634 MHz -44.62 dBm -19.62 dB
1.000 GHz 2,480 GHz 1,000 MHz 2,11266 GHz -43.40 dBm -18.40 db
2.580 GHz £.000 GHz 1.000 MHz 2.62440 GHz -36.17 dBm -11.17 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.92052 GHz -37.32 dém -12.32 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.55744 GHz -33.14 dBm -3.14 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.82 dBm -6.82 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 7

Channel :

CH21100 (Middle)

Band Width :

20MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)
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Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions
Range Low Range Up RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 999.51548 MHz -44.83 dBm -19.83 dB
1.000 GHz 2,480 GHz 1,000 MHz 1.97423 GHz -43.12 dem -18.12 db
2.580 GHz £.000 GHz 1.000 MHz 2.65132 GHz -36.329 dBm -11.39 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.92052 GHz -37.30 dBm -12.30 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.58142 GHz -33.16 dBm -8.16 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -32.03 dBm -7.03 dB
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Spectrum

16QAM (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 711.71329 MHz -44.80 dBm -19.80 dB
1.000 GHz 2,480 GHz 1,000 MHz 2.48926 GHz -43.21 dBm -18.31 dB
2.580 GHz £.000 GHz 1.000 MHz 2.65857 GHz -35.87 dBm -10.87 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.98551 GHz -37.35 dBm -12.35 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -33.10 dBm -3.10 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -31.93 dBm -6.93 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 7

Channel :

CH21350 (High)

Band Width :

20MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 998.54645 MHz -44.53 dBm -19.53 dB
1.000 GHz 2,480 GHz 1,000 MHz 2.48628 GHz -43.11 dém -18.11 dB
2.580 GHz £.000 GHz 1.000 MHz 2.62033 GHz -36.14 dBm -11.14 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.97552 GHz -37.15 dBm -12.15 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.54945 GHz -32.99 dBm -7.99 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.073293 GHz -32.08 dBm -7.08 dB
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Spectrum
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Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 906.48851 MHz -44.76 dBm -19.76 dB
1.000 GHz 2,480 GHz 1,000 MHz 2.47437 GHz -43.30 dBm -18.30 db
2.580 GHz £.000 GHz 1.000 MHz 2.68516 GHz -36.43 dBm -11.43 dB
£.000 GHz 10.000 GHz 1.000 MHz 6.92052 GHz -37.30 dBm -12.30 dB
10.000 GHz 12.000 GHz 1,000 MHz 16.59740 GHz -33.10 dBm -3.10 dB
18.000 GHz 26.000 GHz 1,000 MHz 20.02192 GHz -32.01 dBm -7.01 dE
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 12

Channel :

CH23017 (Low)

Band Width :

1.4MHz

QPSK (RB Size 1, RB Offset 0)
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-37.24 dBm -24.24 dB
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Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 669.89011 MHz -54.54 dBm -41.54 dBb
725.000 MHz 1.000 GHz 100.000 kHz 729.53297 MHz -46.00 dBm -33.00 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.85914 GHz -42.11 dem -29.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99001 GHz -37.24 dBm -24.24 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55245 GHz -38.13 dBém -25.13 dB
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FCC RF Test Report

Report No. : FG440414B

Band : LTE Band 12

Channel : CH23095 (Middle)

Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 0)

Spectrum
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 677.80220 MHz -54.48 dBm -41.48 db
725.000 MHz 1.000 GHz 100.000 kHz 737.50000 MHz -46.02 dBm -33.02 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.88212 GHz -42.10 dBem -29.10 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.99200 GHz -37.33 dBm -24.33 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.81219 GHz -38.07 dBm -25.07 dB
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100.000 kHz 737.77473 MHz -45.80 dBm -32.80 dB
1,000 MHz 2.85714 GHz -42.01 dem -29.01 dB
1,000 MHz 6.99401 GHz -37.32 dBm -24.32 dB
1,000 MHz 7.54845 GHz -38.25 dBm -25.25 dB
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 12 Channel : CH23173 (High)
Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 0)
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 687.03297 MHz -54.49 dBm -41.43 db
725.000 MHz 1.000 GHz 100.000 kHz 745,19231 MHz -45.95 dBm -32.95 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.85014 GHz -42.14 dBm -29.14 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.99200 GHz -37.12 dBm -24.12 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.80220 GHz -38.11 dBm -25.11 dB
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Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 683.73626 MHz -54.46 dBm -41.46 dBb
725.000 MHz 1.000 GHz 100.000 kHz 745,19231 MHz -46.04 dBm -33.04 dBb
1.000 GHz 3.000 GHz 1,000 MHz 2,95704 GHz -42.18 dem -29.18 db
3.000 GHz 7.000 GHz 1.000 MHz 6.96603 GHz -37.37 dBm -24.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.80420 GHz -38.14 dBm -25.14 dB
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FCC RF Test Report

Report No

. FG440414B
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 12 Channel : CH23095 (Middle)
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30.000 MHz 690.000 MHz 100.000 kHz 640.87912 MHz -54.61 dBm -41.61 dB

725.000 MHz 1.000 GHz 100.000 kHz 738,59200 MHz -45.42 dBm -32.42 dB
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{ Il L

Date: 11.JUN. 2014 14:44:03

16QAM (RB Size 1, RB Offset 0)

Spectrum nv:u

Ref Level 5.00 dém  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_JLINE_ABS_|
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dBm
40 dem = B e W N
r,,. JUNER WL
-50 dBmT J
-60 di
=70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 689.67033 MHz -54.49 dBm -41.49 dBb
725.000 MHz 1.000 GHz 100.000 kHz 737.77473 MHz -45.61 dBm -32.61 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.85914 GHz -42.27 dem -29.27 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99001 GHz -37.36 dBm -24.36 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.792820 GHz -38.18 dBm -25.18 dB
( Il e

Date: 11.JUN. 2014 15:04: 40

SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number : 233 of 278
TEL : 86-755- 3320-2398 Report Issued Date : Jul. 22, 2014
FCC ID : SRQ-Z970 Report Version : Rev. 01



FCC RF Test Report

Report No. : FG440414B
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FCC RF Test Report

Report No. : FG440414B
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 12 Channel : CH23095 (Middle)
Band Width : | 5MHz
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FCC RF Test Report

Report No. : FG440414B
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Band Width :

5MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)

Ref Level 5.00 dem
SGL Count 100/100

Offset 17.00 dB

Mode Auto Sweep

@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_|LINE_ABS_|
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dem
-40 dem el
U IR Ll
-50 dBmT
-60 dem
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 678.46154 MHz -54.39 dBm -41,39 db
725.000 MHz 1.000 GHz 100.000 kHz 742.71978 MHz -45.55 dBm -32.55 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.82118 GHz -42.21 dém -29.21 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.97202 GHz -37.07 dBm -24.07 dB
7.000 GHz 9.000 GHz 1,000 MHz 8.81918 GHz -38.15 dBm -25.15 dB
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FCC RF Test Report

Report No. : FG440414B

Band : LTE Band 12

Channel :
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FCC RF Test Report

Report No. : FG440414B

Band :
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Channel :

CH23095 (Middle)

Band Width :
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3.000 GHz 7.000 GHz
7.000 GHz 9.000 GHz
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100.000 kHz 73475275 MHz
1,000 MHz 2.93916 GHz
1,000 MHz 6.99001 GHz
1,000 MHz 7.79021 GHz

-54.55 dBm
-45.37 dBm
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30.000 MHz 690,000 MHz 100.000 kHz 650,10989 MHz -54.52 dBm -41.52 dBb
725.000 MHz 1.000 GHz 100.000 kHz 735.85165 MHz -45.64 dBm -32.64 dBb
1.000 GHz 3.000 GHz 1,000 MHz 2.83716 GHz -42.14 dBm -29.14 db
3.000 GHz 7.000 GHz 1.000 MHz 6.97403 GHz -37.35 dBm -24.35 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.80219 GHz -38.15 dBm -25.15 dB
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 12

Channel :

CH23130 (High)

Band Width :

10MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)

Ref Level 5.00 dem
SGL Count 100/100

Offset 17.00 dB

Mode Auto Sweep

@1 Avglog

o dBHmlt heck

-10 dem

Line _$PURIOUS_|LINE_ABS_|

| SPURIOUS_LIME_&BS_
-20 dem

-30 dem
-40 dem ezenemPl o
e T P P oo
-50 dBmT J
-60 dem
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
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30.000 MHz 690.000 MHz 100.000 kHz 684,39560 MHz -54.48 dBm -41.48 db
725.000 MHz 1.000 GHz 100.000 kHz 737.50000 MHz -45.26 dBm -32.26 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.84715 GHz -42.17 dBem -29.17 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.97202 GHz -37.21 dBm -24.21 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.79620 GHz -38.02 dBm -25.02 dB
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FCC RF Test Report

Report No. : FG440414B
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-10 dem

| SPURIOUS_LIME_&BS_
-20 dem

-30 dBm

-40 dem

-50 dB...LJI

-60 dBm

=70 dBm

-80 dBm

-90 dém

Start 30.0 MHz

5005 pts

Stop 9.0 GHz

Spurious Emissions
Range Low Range Up |

RBW ‘ Frequency

Power Abs | ALimit |

30.000 MHz 690,000 MHz
725.000 MHz 1.000 GHz
1,000 GHz 3,000 GHz
3.000 GHz 7.000 GHz
7.000 GHz 9.000 GHz

100.000 kHz 679,12088 MHz
100.000 kHz 736.67582 MHz
1,000 MHz 2.85714 GHz
1,000 MHz 6.98202 GHz
1,000 MHz 7.79221 GHz

-54.25 dBm -41.25 dBb
-45.71 dBm -32.71 dB
-41,95 dBm -28.95 db
-37.05 dBm -24.05 dB
-38.05 dBm -25.05 dB
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Band :

LTE Band 17

Channel :

CH23790 (Middle)

Band Width :

5MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)

Ref Level 5.00 dem
SGL Count 100/100

Offset 17.00 dB

Mode Auto Sweep

heck i
_SPURIOUS_LINE_ABS_| I
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dem
-40 dBm — —
-50 dBmr T |
-60 dem
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 665.27473 MHz -54.61 dBm -41.61 dB
725.000 MHz 1.000 GHz 100.000 kHz 739.69780 MHz -45.68 dBm -32.68 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.80519 GHz -42.11 dem -29.11 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.99001 GHz -37.32 dBm -24.32 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.80020 GHz -38.22 dBm -25.22 dB
{ Il L
Date: 11.JUN. 2014 19:41:22
16QAM (RB Size 1, RB Offset 0)
Spectrum nv:u
Ref Level 5.00 dém  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_JLINE_ABS_|
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dBm
-40 dem e
|
r,_,_ I R
-50 dBmr T
Ll
-60 dBm
=70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 68043956 MHz -54.41 dBm -41.41 dBb
725.000 MHz 1.000 GHz 100.000 kHz 738.32418 MHz -456.51 dBm -32.51 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.82517 GHz -42.21 dem -29.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92202 GHz -37.49 dBm -24.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.79421 GHz -38.03 dBm -25.03 dB
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Band :

LTE Band

17

Channel : CH23825 (High)

Band Width :

5MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)

Ref Level 5.00 d

Bm

SGL Count 100/100

Offset 17.00 dB

Mode Auto Sweep

heck i
_SPURIOUS_LINE_ABS_| I
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dem
40 dem — =
- B i
-50 dBmr T
-60 dem
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 669.89011 MHz -54.52 dBm -41.52 db
725.000 MHz 1.000 GHz 100.000 kHz 743.81868 MHz -45.59 dBm -32.59 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.85714 GHz -42.23 dém -29.23 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.97202 GHz -37.35 dBm -24.35 dB
7.000 GHz 9.000 GHz 1,000 MHz 8.83217 GHz -38.15 dBm -25.15 dB
{ Il L
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Spectrum

16QAM (RB Size 1, RB Offset 0)

Ref Level 5.00 d

Bm

SGL Count 100/100

Offset 17.00 dB

Mode Auto Sweep

@1 Avglog

Limit ¢heck

0 dem:

-10 dem

Line _$PURIOUS_| INE_ABS_|

-20 dem

| SPURIOUS_LIME_&BS_

-30 dBm

-40 dem

T

-50 dBmT
-—ou..f-'L"
-60 dBm

=70 dBm

-80 dBm

-90 dém

Start 30.0 MHz

5005 pts Stop 9.0 GHz

Range Low

Spurious Emissions

Range Up |

RBW | Frequency | Power Abs | ALimit |

30.000 MHz
725.000 MHz
1,000 GHz
3.000 GHz
7.000 GHz

690,000 MHz
1.000 GHz
3,000 GHz
7.000 GHz
9.000 GHz

100.000 kHz 653, 40659 MHz -54.48 dBm -41.48 dBb
100.000 kHz 745.46703 MHz -45.72 dBm -32.72 dB
1,000 MHz 2,85914 GHz -42.14 dBm -29.14 db
1,000 MHz 6.99401 GHz -37.03 dBm -24.03 dB
1,000 MHz 7.79221 GHz -38.15 dBm -25.15 dB

( Il

Date: 11.JUN. 2014

19:45: 19

SPORTON INTERNATIONAL (SHENZHEN) INC.

TEL : 86-755- 3320-2398
FCC ID : SRQ-Z970

Page Number : 243 of 278
Report Issued Date : Jul. 22, 2014
Report Version : Rev. 01



FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 17

Channel :

CH23780 (Low)

Band Width :

10MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)

Ref Level 5.00 dem
SGL Count 100/100

Offset 17.00 dB

Mode Auto Sweep

heck i
_SPURIOUS_LINE_ABS_| I
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dem
40 dem — — oS
-50 dBmr T |
-60 dem
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 679,12088 MHz -54.52 dBm -41.52 db
725.000 MHz 1.000 GHz 100.000 kHz 737.50000 MHz -45.89 dBm -32.89 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.86513 GHz -42.15 dBm -29.15 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.99200 GHz -37.22 dBm -24.22 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.54845 GHz -38.26 dBm -25.26 dB
{ Il L
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16QAM (RB Size 1, RB Offset 0)
Spectrum nv:u
Ref Level 5.00 dém  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_JLINE_ABS_|
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dBm
-40 dem
r,.. PSR PP L as
-50 dBmr LJ
-60 dBm
=70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 675.16484 MHz -54.49 dBm -41.49 dBb
725.000 MHz 1.000 GHz 100.000 kHz 738.59890 MHz -45.70 dBm -32.70 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.80120 GHz -42.23 dBm -29.23 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92202 GHz -37.21 dém -24.21 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.79421 GHz -38.06 dBm -25.06 dB
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Band :

LTE Band 17

Channel :

CH23790 (Middle)

Band Width :

10MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)

Ref Level 5.00 dém  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
heck !
_SPURIOUS_LINE_ABS_| I
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dem
-40 dem
-50 dBmr T |
-60 dem
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 649,45055 MHz -54.51 dBm -41.51 dB
725.000 MHz 1.000 GHz 100.000 kHz 738,59200 MHz -45.54 dBm -32.54 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.92202 GHz -42.17 dBem -29.17 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.97403 GHz -37.19 dBm -24.19 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.79620 GHz -38.20 dBm -25.20 dB
{ Il L
Date: 11.JUN. 2014 20:33:12
16QAM (RB Size 1, RB Offset 0)
Spectrum nv:u
Ref Level 5.00 dém  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_JLINE_ABS_|
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dBm
-40 dBm o hnemn
-50 dBmr T [
el
-60 dBm
=70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 679,12088 MHz -54.50 dBm -41.50 dB
725.000 MHz 1.000 GHz 100.000 kHz 738.32418 MHz -45.78 dBm -32.78 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.85914 GHz -42.21 dem -29.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92202 GHz -37.49 dBm -24.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54645 GHz -38.26 dBm -25.26 dB
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Band :

LTE Band 17

Channel :

CH23800 (High)

Band Width :

10MHz

Spectrum

QPSK (RB Size 1, RB Offset 0)

Ref Level 5.00 dem
SGL Count 100/100

Offset 17.00 dB

Mode Auto Sweep

heck

_HPURIOUS_|LINE_ABS_|

-10 dem

| SPURIOUS_LIME_&BS_
-20 dem

-30 dem
-40 dem et
=50 di
-60 dem
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 689.67033 MHz -54.40 dBm -41.40 dB
725.000 MHz 1.000 GHz 100.000 kHz F3I7. 77473 MHz -45.78 dBm -32.78 dB
1.000 GHz 2.000 GHz 1.000 MHz 2.84715 GHz -42.35 dém -29.35 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.92601 GHz -37.25 dBm -24.25 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.80420 GHz -38.21 dBm -25.21 dB
{ Il L
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16QAM (RB Size 1, RB Offset 0)
Spectrum nv:u
Ref Level 5.00 dém  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 Avglog
= T
o dBHmlt heck i
Line _$PURIOUS_JLINE_ABS_|
-10 dem
| SPURIOUS_LIME_ABS_
-20 dem
-30 dBm
s B,
-60 dBm
=70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 5005 pts Stop 9.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690,000 MHz 100.000 kHz 683.73626 MHz -54.44 dBm -41.44 dBb
725.000 MHz 1.000 GHz 100.000 kHz 739.14835 MHz -456.55 dBm -32.55 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.85914 GHz -41,95 dBm -28.95 db
3.000 GHz 7.000 GHz 1.000 MHz 6.97003 GHz -37.41 dBm -24.41 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.79620 GHz -38.14 dBm -25.14 dB
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3.7 Radiated Spurious Emission Measurement

3.7.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-C-2004. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

3.7.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Procedures

1. The EUT was placed on a rotatable wooden table with 0.8 meter above ground.
The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
For Band 7
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12. ERP (dBm) = EIRP - 2.15
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3.7.4 Test Setup

For radiated emissions from 30MHz to 1GHz

RX Antenna
ant. feed
point
iq m T
_____ 1 BT 1-4m

Metal Full Soldered Ground Plane

o0 -

System Simulatoer Spectrum Analyzer | Receiver

For radiated emissions above 1GHz

RX Antenna
Ant. feed

point

- Im

l EUT

. i

Metal Full Soldered Ground Plane

00 -

Spectrum Analyzer ! Receiver
System Simulator
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3.7.5 Test Result of Field Strength of Spurious Radiated

Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  [Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3756 -46.17 -13 -33.17 -61.07 -52.47 2.51 8.81 H Pass
5639 -27.61 -13 -14.61 -48 -35.32 2.99 10.70 H Pass
7522 -34.74 -13 -21.74 -59.27 -43.27 3.59 12.12 H Pass
Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP Limit  Over SPA S.G. TX Cable TX Antenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3756 -47.36 -13 -34.36 -62.52 -53.66 2.51 8.81 \% Pass
5639 -30.44 -13 -17.44 -49.79 -38.15 2.99 10.70 \% Pass
7522 -34.02 -13 -21.02 -57.37 -42.55 3.59 12.12 \Y Pass
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Band :

LTE Band 2

Temperature :

21~24°C

Test Mode :

3MHz QPSK RB Size 1 Offset 0

Relative Humidity :  |44~48%

Test Engineer :

Kyle Jhuang

Polarization :

Horizontal

Remark :

Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3756 -46.72 -13 -33.72 -61.6 -53.02 2.51 8.81 H Pass
5639 -28.62 -13  -15.62 -49.03 -36.33 2.99 10.70 H Pass
7515 -36.26 -13 -23.26 -60.99 -44.79 3.59 12.12 H Pass
Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity : [44~48%

Test Engineer :

Kyle Jhuang

Polarization :

Vertical

Remark :

Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3756 -49.58 -13 -36.58 -64.58 -55.88 2.51 8.81 \% Pass
5639 -29.98 -13 -16.98 -48.99 -37.69 2.99 10.70 \Y, Pass
7515 -32.01 -13 -19.01 -55.59 -40.54 3.59 12.12 \% Pass
SPORTON INTERNATIONAL (SHENZHEN) IN Page Number : 250 of 278

TEL : 86-755- 3320-2398

FCC ID : SRQ-Z970

Report Issued Date : Jul. 22, 2014
Report Version : Rev. 01



FCC RF Test Report Report No. : FG440414B

Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3756 -47.25 -13 -34.25 -62.3 -53.55 2.51 8.81 H Pass
5632 -27.62 -13 -14.62 -47.88 -35.33 2.99 10.70 H Pass
7508 -34.69 -13 -21.69 -59.34 -43.22 3.59 12.12 H Pass
Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3756 -49.49 -13 -36.49 -64.74 -55.79 2.51 8.81 \% Pass
5632 -27.02 -13 -14.02 -46.19 -34.73 2.99 10.70 \% Pass
7506 -35.58 -13 -22.58 -59.2 -44.11 3.59 12.12 \% Pass
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Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0  |Relative Humidity : (44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3749 -47.18 -13 -34.18 -62.44 -53.48 2.51 8.81 H Pass
5625 -28.50 -13 -15.50 -48.78 -36.21 2.99 10.70 H Pass
7501 -39.93 -13 -26.93 -64.76 -48.46 3.59 12.12 H Pass
Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0  |Relative Humidity : |44~48%

Test Engineer :

Kyle Jhuang

Polarization :

Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3749 -49.04 -13 -36.04 -63.88 -55.34 2.51 8.81 \% Pass
5625 -31.57 -13  -18.57 -50.62 -39.28 2.99 10.70 \Y Pass
7501 -39.73 -13 -26.73 -63.35 -48.26 3.59 12.12 \% Pass
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Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 0  |Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3749 -46.92 -13 -33.92 -61.91 -53.22 251 8.81 H Pass
5618 -31.08 -13 -18.08 -51.47 -38.79 2.99 10.70 H Pass
7494 -40.80 -13 -27.80 -65.47 -49.33 3.59 12.12 H Pass
Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 0  |Relative Humidity : |44~48%

Test Engineer :

Kyle Jhuang

Polarization :

Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TX Antenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3749 -48.39 -13 -35.39 -63.39 -54.69 2.51 8.81 \ Pass
5618 -31.41 -13 -18.41 -50.22 -39.12 2.99 10.70 \% Pass
7494 -36.49 -13 -23.49 -60.43 -45.02 3.59 12.12 \% Pass
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Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  [44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3742 -47.83 -13 -34.83 -62.63 -54.13 251 8.81 H Pass
5611 -28.50 -13 -15.50 -48.64 -36.21 2.99 10.70 H Pass
7487 -39.82 -13 -26.82 -64.57 -48.35 3.59 12.12 H Pass
Band : LTE Band 2 Temperature : 21~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0  |Relative Humidity : [44~48%

Test Engineer :

Kyle Jhuang

Polarization :

Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3742 -47.39 -13 -34.39 -62.56 -53.69 2.51 8.81 \% Pass
5611 -31.43 -13 -18.43 -50.33 -39.14 2.99 10.70 \Y, Pass
7487 -39.32 -13 -26.32 -63.08 -47.85 3.59 12.12 \% Pass
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FCC RF Test Report

Report No. : FG440414B

Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  [Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3462 -44.52 -13 -31.52 -57.6 -48.35 4.48 8.31 H Pass
5198 -35.04 -13 -22.04 -54.5 -39.68 5.332 9.98 H Pass
6927 -35.62 -13 -22.62 -59 -40.86 6.1 11.34 H Pass
Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0 |Relative Humidity : |{44~48%
Test Engineer : |Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3462 -46.14 -13 -33.14 -59.58 -49.97 4.48 8.31 \% Pass
5198 -30.69 -13 -17.69 -49.49 -35.33 5.332 9.98 \% Pass
6927 -30.52 -13 -17.52 -53.43 -35.76 6.1 11.34 \Y Pass
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 4

Temperature : 21~24°C

Test Mode :

3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [44~48%

Test Engineer :

Kyle Jhuang

Polarization : Horizontal

Remark :

Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/IV)
3462 -46.28 -13 -33.28 -58.95 -50.11 4.48 8.31 H Pass
5191 -40.42 -13 -27.42 -59.84 -45.06 5.332 9.98 H Pass
6927 -33.70 -13 -20.70 -57.2 -38.94 6.1 11.34 H Pass
Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |44~48%

Test Engineer :

Kyle Jhuang

Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3462 -45.19 -13 -32.19 -58.6 -49.02 4.48 8.31 \% Pass
5191 -36.04 -13  -23.04  -55.06 -40.68 5.332 9.98 \Y Pass
6927 -35.77 -13 -22.77 -58.55 -41.01 6.1 11.34 \% Pass
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FCC RF Test Report

Report No. : FG440414B

Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity : [44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3462 -45.68 -13 -32.68 -58.57 -49.51 4.48 8.31 H Pass
5191 -36.49 -13 -23.49 -55.85 -41.13 5.332 9.98 H Pass
6920 -34.65 -13 -21.65 -58.12 -39.89 6.1 11.34 H Pass
Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |44~48%
Test Engineer : |Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3462 -48.10 -13 -35.10 -61.58 -51.93 4.48 8.31 \% Pass
5191 -33.47 -13 -20.47 -52.3 -38.11 5.332 9.98 \% Pass
6920 -33.43 -13 -20.43 -56.23 -38.67 6.1 11.34 \Y Pass
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FCC RF Test Report

Report No. : FG440414B

Band :

LTE Band 4

Temperature :

21~24°C

Test Mode :

10MHz QPSK RB Size 1 Offset

0 |Relative Humidity : |44~48%

Test Engineer :

Kyle Jhuang

Polarization :

Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3455 -45.93 -13 -32.93 -58.64 -49.76 4.48 8.31 H Pass
5184 -39.64 -13 -26.64 -58.88 -44.28 5.332 9.98 H Pass
6913 -35.04 -13 -22.04 -58.49 -40.28 6.1 11.34 H Pass
Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : (Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3455 -43.32 -13 -30.32 -56.8 -47.15 4.48 8.31 \ Pass
5184 -31.41 -13 -18.41 -50.13 -36.05 5.332 9.98 \% Pass
6913 41.75 -13 54.75 -54.26 36.51 6.1 11.34 \ Pass
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FCC RF Test Report

Report No. : FG440414B

Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3455 -43.27 -13 -30.27 -55.99 -47.1 4.48 8.31 H Pass
5177 -36.37 -13 -23.37 -55.59 -41.01 5.332 9.98 H Pass
6906 -37.19 -13 -24.19 -60.53 -42.43 6.1 11.34 H Pass
Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : (Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3455 -45.28 -13 -32.28 -58.82 -49.11 4.48 8.31 \ Pass
5177 -36.38 -13 -23.38 -54.98 -41.02 5.332 9.98 \% Pass
6906 -33.24 -13 -20.24 -55.97 -38.48 6.1 11.34 \% Pass
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0  [Relative Humidity :  [44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3448 -45.52 -13 -32.52 -58.49 -49.35 4.48 8.31 H Pass
5170 -38.62 -13 -25.62 -58.12 -43.26 5.332 9.98 H Pass
6892 -37.31 -13 -24.31 -60.53 -42.55 6.1 11.34 H Pass
Band : LTE Band 4 Temperature : 21~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : (Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3448 -46.45 -13 -33.45 -60 -50.28 4.48 8.31 \ Pass
5170 -35.04 -13 -22.04 -53.78 -39.68 5.332 9.98 \% Pass
6892 -33.81 -13 -20.81 -56.3 -39.05 6.1 11.34 \ Pass
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 7 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
5065 -33.85 -25 -8.85 -53.2 -37.34 6.86 10.35 H Pass
7599 -37.50 -25 -12.50 -62.19 -40.39 9.34 12.23 H Pass
10135 -36.57 -25 -11.57 -63.03 -40.67 8.64 12.74 H Pass
Band : LTE Band 7 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
5065 -37.03 -25 -12.03 -55.52 -40.52 6.86 10.35 \% Pass
7599 -36.15 -25 -11.15 -59.15 -39.04 9.34 12.23 \% Pass
10135 -38.77 -25 -13.77 -64 -42.87 8.64 12.74 \% Pass
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 7 Temperature : 21~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0  [Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
5058 -40.02 -25 -15.02 -59.28 -43.51 6.86 10.35 H Pass
7592 -37.16 -25 -12.16 -61.82 -40.05 9.34 12.23 H Pass
10144 -3947 25  -14.47  -66.16 -43.57 8.64 12.74 H Pass
Band : LTE Band 7 Temperature : 21~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0  |Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
5065 -35.10 -25 -10.10 -53.71 -38.59 6.86 10.35 \% Pass
7592 -36.32 -25 -11.32 -59.41 -39.21 9.34 12.23 \% Pass
10144 -40.42 -25 -15.42 -65.79 -44.52 8.64 12.74 \Y Pass
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 7 Temperature : 21~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 0  [Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
5058 -38.52 -25 -13.52 -57.91 -42.01 6.86 10.35 H Pass
7585 -38.42 -25 -13.42 -62.93 -41.31 9.34 12.23 H Pass
10117 -37.51 -25 -12.51 -63.96 -41.61 8.64 12.74 H Pass
Band : LTE Band 7 Temperature : 21~24°C
Test Mode : 15MHz QPSK RB Size 1 Offset 0  |Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
5058 -40.56 -25 -15.56 -58.95 -44.05 6.86 10.35 \% Pass
7585 -40.36 -25 -15.36 -63.71 -43.25 9.34 12.23 \% Pass
10117 -39.08 -25 -14.08 -64.58 -43.18 8.64 12.74 \% Pass
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FCC RF Test Report Report No. : FG440414B

Band : LTE Band 7 Temperature : 21~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0  |Relative Humidity : [44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
5051 -41.12 -25 -16.12 -60.32 -44.61 6.86 10.35 H Pass
7578 -39.44 -25 -14.44 -63.9 -42.33 9.34 12.23 H Pass
10099 -39.65 -25 -14.65 -66.12 -43.75 8.64 12.74 H Pass
Band : LTE Band 7 Temperature : 21~24°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0  |Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency EIRP  Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
5051 -40.12 -25 -15.12 -58.77 -43.61 6.86 10.35 \% Pass
7578 -40.36 -25 -15.36 -63.73 -43.25 9.34 12.23 \% Pass
10099 -40.28 -25 -15.28 -65.67 -44.38 8.64 12.74 \% Pass
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FCC RF Test Report

Report No. : FG440414B

Band : LTE Band 12 Temperature : 21~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |Relative Humidity : |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1416 -49.06 -13 -36.06 -53.81 -50.76 1.47 5.32 H Pass
2120 -52.95 -13 -39.95 -61.92 -54.92 1.86 5.98 H Pass
2832 -50.64 -13 -37.64 -60.81 -53.71 2.21 7.43 H Pass
Band : LTE Band 12 Temperature : 21~24°C
Test Mode : 1.4MHz QPSK RB Size 1 Offset 0  |[Relative Humidity :  |44~48%

Test Engineer :

Kyle Jhuang

Polarization :

Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization  Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1416 -52.14 -13 -39.14 -56.54 -53.84 1.47 5.32 \% Pass
2120 -53.72 -13 -40.72 -63.14 -55.69 1.86 5.98 \Y Pass
2832 -50.69 -13 -37.69 -62.48 -53.76 2.21 7.43 \% Pass
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FCC RF Test Report

Report No. : FG440414B

Band : LTE Band 12 Temperature : 21~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1416 -51.01 -13 -38.01 -55.97 -52.71 1.47 5.32 H Pass
2120 -53.88 -13 -40.88 -62.79 -55.85 1.86 5.98 H Pass
2832 -52.36 -13 -39.36 -62.38 -55.43 2.21 7.43 H Pass
Band : LTE Band 12 Temperature : 21~24°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : (Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1416 -53.88 -13 -40.88 -58.38 -55.58 1.47 5.32 \ Pass
2120 -54.14 -13 -41.14 -63.54 -56.11 1.86 5.98 \% Pass
2832 -51.87 -13 -38.87 -63.61 -54.94 2.21 7.43 \% Pass
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FCC RF Test Report

Report No. : FG440414B

Band : LTE Band 12 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1416 -49.98 -13 -36.98 -54.52 -51.68 1.47 5.32 H Pass
2120 -53.93 -13 -40.93 -62.95 -55.9 1.86 5.98 H Pass
2832 -53.65 -13 -40.65 -63.55 -56.72 2.21 7.43 H Pass
Band : LTE Band 12 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : (Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1416 -52.93 -13 -39.93 -56.92 -54.63 1.47 5.32 \ Pass
2120 -52.87 -13 -39.87 -62.63 -54.84 1.86 5.98 \% Pass
2832 -51.48 -13 -38.48 -63.24 -54.55 2.21 7.43 \% Pass
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FCC RF Test Report

Report No. : FG440414B

Band : LTE Band 12 Temperature : 21~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0  |Relative Humidity :  (44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1408 -45.89 -13 -32.89 -50.65 -47.59 1.47 5.32 H Pass
2112 -53.64 -13 -40.64 -62.31 -55.61 1.86 5.98 H Pass
2816 -50.05 -13 -37.05 -60.23 -53.12 2.21 7.43 H Pass
Band : LTE Band 12 Temperature : 21~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : (Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1408 -47.88 -13 -34.88 -52.21 -49.58 1.47 5.32 \ Pass
2112 -53.77 -13 -40.77 -63.04 -55.74 1.86 5.98 \% Pass
2816 -49.99 -13 -36.99 -61.84 -53.06 2.21 7.43 \% Pass
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Band : LTE Band 17 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |44~48%
Test Engineer : |Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1416 -52.24 -13 -39.24 -56.97 -56.32 1.53 5.61 H Pass
2120 -54.58 -13 -41.58 -63.42 -58.75 1.85 6.02 H Pass
2832 -53.14 -13 -40.14 -63.14 -57.9 2.24 7.00 H Pass
Band : LTE Band 17 Temperature : 21~24°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity : |44~48%
Test Engineer : (Kyle Jhuang Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1416 -563.11 -13 -40.11 -57.65 -57.19 1.53 5.61 \ Pass
2120 -55.07 -13 -42.07 -64.54 -59.24 1.85 6.02 \% Pass
2832 -52.87 -13 -39.87 -64.26 -57.63 2.24 7.00 \% Pass
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Band : LTE Band 17 Temperature : 21~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0  |Relative Humidity : [44~48%
Test Engineer : [Kyle Jhuang Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1408 -49.47 -13 -36.47 -54.09 -53.55 1.53 5.61 H Pass
2112 -54.52 -13 -41.52 -63.09 -58.69 1.85 6.02 H Pass
2816 -53.00 -13 -40.00 -62.92 -57.76 2.24 7.00 H Pass
Band : LTE Band 17 Temperature : 21~24°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0  |Relative Humidity : |44~48%

Test Engineer :

Kyle Jhuang

Polarization :

Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
Frequency ERP Limit  Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)

1408 -52.18 -13 -39.18 -56.57 -56.26 1.53 5.61 \% Pass

2112 -55.64 -13 -42.64 -64.85 -59.81 1.85 6.02 \% Pass

2816 -50.70 -13 -37.70 -62.49 -55.46 2.24 7.00 \% Pass
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3.8 Frequency Stability Measurement

3.8.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within +£0.00025% (+2.5ppm) of

the center frequency.

3.8.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.8.3 Test Procedures for Temperature Variation

1. The EUT was set up in the thermal chamber and connected with the system simulator.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.4 Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.
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3.8.5 Test Setup
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3.8.6 Test Result of Temperature Variation (FCC)

Band : LTE Band 2 (QPSK) Limit (ppm) : 25
BW 10MHz
Temperature (°C) Deviation Result
(Ppm)

50 +0.0064
40 +0.0053
30 +0.0048
20(Ref.) +0.0053

10 +0.0053 PASS
0 +0.0059
-10 +0.0053
-20 +0.0043
-30 +0.0059

Band : LTE Band 4 (QPSK) Limit (ppm) : 25
BW 10MHz
Temperature (°C) Deviation Result
(Ppm)

50 +0.0058
40 +0.0052
30 +0.0058
20(Ref.) +0.0046

10 +0.0052 PASS
0 +0.0058
-10 +0.0052
-20 +0.0046
-30 +0.0052
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Band : LTE Band 7 (QPSK) Limit (ppm) : 25
BW 10MHz
Temperature (°C) Deviation Result
(Ppm)

50 +0.0107
40 +0.0103
30 +0.0087
20(Ref.) +0.0099

10 +0.0095 PASS
0 +0.0107
-10 +0.0110
-20 +0.0103
-30 +0.0110

Band : LTE Band 12 (QPSK) Limit (ppm) : 25
BW 10MHz
Temperature (°C) Deviation Result
(Ppm)

50 +0.0085
40 +0.0071
30 +0.0085
20(Ref.) +0.0085

10 +0.0057 PASS
0 +0.0071
-10 +0.0085
-20 +0.0085
-30 +0.0071
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Band : LTE Band 17 (QPSK) Limit (ppm) : 25
BW 10MHz
Temperature (°C) Deviation Result
(Ppm)
50 +0.0085
40 +0.0056
30 +0.0070
20(Ref.) +0.0056
10 +0.0070 PASS
0 +0.0056
-10 +0.0085
-20 +0.0070
-30 +0.0070
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3.8.7 Test Result of Voltage Variation (FCC)

. Voltage Deviation Limit

Band Bandwidth (Voltg) (ppm) (ppm) Result
4.35 +0.0059

LTE Band 2 10M Normal +0.0064 25 PASS
3.5 +0.0053
4.35 +0.0058

LTE Band 4 10M Normal +0.0052 25 PASS
35 +0.0058
4.35 +0.0107

LTE Band 7 10M Normal +0.0099 25 PASS
35 +0.0110
4.35 +0.0085

LTE Band 12 10M Normal +0.0071 25 PASS
35 +0.0085
4.35 +0.0085

LTE Band 17 10M Normal +0.0070 25 PASS
3.5 +0.0085

Remark:

1. Normal Voltage = 3.8V.
2. The manufacturer declared that the EUT could work properly between voltage 3.5V ~ 4.35V.
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4 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer |Model No.| Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum May 30, 2014~ Conducted
R&S FSV40 101078 10Hz~40GHz May 08, 2014 May 07, 2015
Analyzer Jun. 20, 2014 (THO1-S2)
Thermal . May 30, 2014~ Conducted
Hongzhan LP-150U HD20120425 -40°C~150C Feb. 21, 2014 y Feb. 20, 2015
Chamber Jun. 20, 2014 (THO1-SZ)
Spectrum Rohde & Radiation
FSV30 101749 10Hz ~ 30GHz | Feb. 10, 2014 | Jun. 14, 2014 |Feb. 09, 2015
Analyzer Schwarz (03CHO7-HY)
) Radiation
Bilog Antenna Schaffner CBL6111C 2726 30MHz ~ 1GHz | Oct. 10, 2013 | Jun. 14, 2014 |Oct. 09, 2014
(03CHOQ7-HY)
Double Ridge Radiation
ESCO 3117 75962 1GHz~18GHz | Aug. 22,2013 | Jun. 14,2014 |Aug. 21, 2014
Horn Antenna (03CHO7-HY)
SHF-EHF Horn Radiation
SCHWARZBECK | BBHA 9170 | BBHA9170251 | 15GHz- 40GHz | Oct. 03, 2013 | Jun. 14, 2014 (Oct. 02, 2014
Antenna (03CHO7-HY)
. 10 MHz ~ Radiation
Preamplifier COM-POWER PA-103A 161241 Mar. 17, 2014 | Jun. 14, 2014 |Mar. 16, 2015
1000MHz (03CHO7-HY)
- . Radiation
Preamplifier Agilent 8449B 3008A02362 | 1 GHz~26.5 GHz | Nov. 29, 2013 | Jun. 14, 2014 [Nov. 28, 2014
(03CHO7-HY)
) ChainTek Radiation
Turn Table ChainTek N/A 0 ~ 360 degree N/A Jun. 14, 2014 N/A
3000 (03CHOQ7-HY)
Radiation
Antenna Mast ChainTek M-400-0 | 114/8000604/L N/A N/A Jun. 14, 2014 N/A
(03CHO7-HY)
Spectrum Jun. 02, 2014~ ERP/EIRP
R&S FSP 7 100818 9kHz~7GHz Sep. 03, 2013 Sep. 02, 2014
Analyzer Jun. 05, 2014 (OTA01-S2)
Quad-Ridged ) 700MHz~10000M Jun. 02, 2014~ ERP/EIRP
ETS-Lindgren 3164-08 00102954 NCR NCR
Horn Hz Jun. 05, 2014 (OTA01-S2)
Multi-Devices ) Jun. 02, 2014~ ERP/EIRP
ETS-Lindgren |[2090-OPT1 00108147 N/A NCR NCR
Controller Jun. 05, 2014 (OTA01-S2)
Switch Control . Jun. 02, 2014~ ERP/EIRP
. Agilent 3499A MY42005451 N/A NCR NCR
Mainframe Jun. 05, 2014 (OTA01-S2)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 45
Confidence of 95% (U = 2Uc(y)) '
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